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Item Part number Designation/additional information Qty

10 A 212 323 28 00 SHOCK-ABSORBER STRUT

Left and right front

 Code: (M005+485)+-(488/489);

Replaced by: A 212 323 58 00

2

10 A 212 323 58 00 SHOCK-ABSORBER STRUT

Left and right front

 Code: (M005+485)+-(488/489);

Replaces: A 212 323 28 00

2

20 A 212 322 00 84 COIL SPRING SHIM

Lower left and right

 Code: -(488/489);

2

30 A 212 321 17 04 HELICAL SPRING

Color marking: 2 x beige

 [002819] UPON EXCHANGING SPRING, ALWAYS REPLACE LOWER SPRING SEAL

 Code: M005+485;

2

Vehicle WDDHF8HB6BA398968 (D02) E 350 4MATIC Sedan

Color 359 - TANSANITBLAU -

METALLICLACK

Equipment 105 - KUNSTLEDER - BEIGE

FIN: WDD2120871A398968 Assortment class PC

Group 32 Springs, suspension and

hydraulic components

Sub-group 054 Front suspension strut and

suspension strut mount
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40 A 212 322 01 84 COIL SPRING SHIM

Upper left and right

 Code: -489;

Replaced by: A 212 322 02 84

2

40 A 212 322 02 84 COIL SPRING SHIM

Upper left and right

 Code: -489;

Replaces: A 212 322 01 84

2

50 A 212 321 09 06 AUXILIARY SPRING

Stop buffer

 Code: M005+-(488/489);

2

60 A 212 323 03 92 BOOT

Dust protection

 Code: -(488/489);

2

70 A 204 981 00 25 BALL BEARING

 Code: -489;

2

80 A 212 323 00 20 SUPPORT BUSHING

Suspension strut to body

 Code: -(488/489);

2

90 N 000000 002597 NUT

Shock absorber to upper bearing bracket; M14X1.5

 Code: -(488/489);

2

95 A 212 327 02 86 COVER

Left and right

 Code: -(488/489);

2

100 A 212 327 01 86 COVER

On spring tower

 Code: -(488/489);

Replaced by: A 172 323 01 38

2

100 A 172 323 01 38 DUST CAP

On spring tower

 Code: -(488/489);

Replaces: A 212 327 01 86

2

200 A 001 990 69 03 SCREW, ROUND HEXAL. HEAD

Suspension strut to body; M8X21

 [414] THE OLD PART MUST NO LONGER BE INSTALLED

Replaced by: A 002 990 45 03

6

200 A 002 990 45 03 SCREW, ROUND HEXAL. HEAD

Suspension strut to body; M8X21

Replaces: A 001 990 69 03

6

270 A 001 990 75 03 SCREW, ROUND HEXAL. HEAD

Suspension strut to steering knuckle; M14X70

 Code: M005;

4

280 A 001 990 84 54 HEXAGON NUT WITH FLANGE

Suspension strut to steering knuckle; M14X1.5

 Code: M005;

Replaced by: N 000000 008268

4

280 N 000000 008268 NUT

Suspension strut to steering knuckle; M14X1,5

 Code: M005;

Replaces: A 001 990 84 54

4
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